DF250RTR E4 B K
DF250RTR PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard. To find out the name, Item

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out
the name, item code and quantity.

There will no notice to you ahead of any change of the information
in this booklet.




KBl Engine

i B 5 3 K FIDEER g A
NO. Code name Chinese Description Qtyl|¥

1 01030008 Rk Carburetor Assy 1

2 01010066 KN Engine 1

3 06990001 e Secondary Fiflter 1

4 06030002 M 4. 5%8. 5 Gasoline Pipe 4.5%8.5  20CM

5 12010007 T Je8. 5 0il Tube Clip 4

6 06990044 JRAE Waste Pipe 1




=



AFLLERAE R LR BB Cylinder Head ASSY/Cylinder ASSY

J¥ e 3 44 R LD ER = Ly
NO. Item Code Chinese Description Q ty
1 | 91201-1006-00000X CB125[HIL 3k 2% 3% FL 42 BRMS (114%) Cap Nut M8 4
2 93301-80852018000 | CB1257% FLAE LA 34 B8, 5X2X 18| Cap Nut Copper Washer 8.5x2x18| 4
3 | B166740A06003570X | GB16674/NMEE2IEM6 X 35 (3£ 4 4¥) Bolt M6x35 4
4 | 11230-1006-00000G = CBI125f15 171 75 (6806) Cover, Valve Chamber 2
5 | 90101-20350000300 | CB125%1 13407 B35 X 3 (GUAERE) Valve CoverO-ring 35x3 2
6 81300-1006-0000  CB125M1 K {1t Z& B} (CB125141) Spark Plug 1
7 91521-08001400000 TOENIEH8 X 14X 6. 3 Pin 8x14x6.3 2
8 11015-1006-0000 CB125 4 i i 22 Casing Cap 1
9  1122B-ME05-000086 ' cB250D-G*{ i 44 (FR{R 118 6806)M8/58 Cylinder Head Assy 1
10 | 90101-20335000300 | CB1253 <& O MEI33. 5% 3 (RAER) Inlet Pipe O-ring 33.5%3 1
11 91127-1006-0000 | CBI25 M3t & W KIEH (38 L:27mm) Inlet Pipe Stud Bolt 2
12 15800-L044-0041  CB200i3E <& 44 (JQ-9XHB) Inlet Pipe Assy 1
13 B061700006000090X GB61704ZEIM6 (2= (H4%) Nut M6 2
14 B057830006002070X  GB5783HZ44M6 X 20 (2% 4 4¥) Bolt M6x20 2
15 | B061700008000090X  GB61704ZBEMS (2= (H4%) Nut M8 2
17 | 91138-1008-01000X | €6125D4L 3k HES I XNLERFRME X 38 (22 F14%) Stud Bolt M8x38 2
18 B166740A06012570X GB16674/NEE2KEM6 X 125 (22 (14%) Bolt M6x125 1
19 | 93301-3062201300B | 70%L 3k # &k Eu 6. 2 X2 X 13 (F4F) Washer 6.2x2x13 1
20 | 91521-10002000000 CGL25HE A1 #10 X 20 Pin 10x20 2
21 | 90101-20750000265 | cB125iL k72 #0752, 65 (k) | Cylinder Head O-ring 75%2.65 1
22 | 90202-1006-0000  CBI25HISHL Sk 7 o 5 i 44 Cylinder Head Gasket 1
23 11227-1006-100186  CB125fHI L3k 7 # (23K (DI 6806  Left Cover of Cylinder Head 1
24 | B166740A06002070X  GB16674/NE2FEM6 X 20 (24 [14%) Bolt M6x20 2

Paxan

Ho4m




25 | 9022B-ME05-0000 | CB250D-Gfilk#% & #H4 (4)8) |  Cylinder Head Gasket Assy
26 1110B-ME05-000086 | CB250D-G< HL A& #E44: (k7250 6806) Cylinder Block Assy

27

90205-J025-0000

CB150D S fil 1 2 Jf 24

Cylinder Block Gasket Assy

Yavand

b




AES MM Camshaft & Valves

i lame] DS L L %4 FR N Ay
NO. Item Code Chinese Description Q ty
1 15403-1006-0000  CB125/H1/<, 1] 1a] Fi i 5 i £ Nut,valve Clearance 2
2 15404-1006-0000  CB125/H1/<, [ ] B i 5 BRET Screw, Valve Clearance 2
3 | 1540A-1006-0000 CBI25 IR IR H A Rocker Arm ASSY,valve 2
4 | 15707-1006-0000 CBL25JI< 114 9 Valve Locker 4
5  15705-1006-0000  CB125J1/< [ I35 4 (F) Spring Seat(upper) 2
6  15710-1006-0000 = CBI25I/S 1T 4MfEH & Inner Out Spring Assy 2
7 | 1572B-1008-0000 CG125DFY i B A Seal, Valve Stem 2
8 | 15708-1008-0000 = CG125D" |7 P 5% e gl (1) Spring Seat(lower) 2
9 15706-1008-0000 = CG125D" [ 4135 il (F) Spring Seat(lower) 2
10 | 15702-LA74-0000 = CB200-CHES ] (MEIEA4) Exhuast Valve 1
11 15701-LA74-0000 CB200-Ci#< 1] Intake Valve 1
12 | 1553A-ME05-0000  CB250D-Gfi 2% S AR 4 & Chain Guide Plate 1
13 15301-L044-0000 = CB2001ER M BhEEES (34) Timing Driven Sprocket 1
14  B057830006001270B  GB5783ZHEM6 X 12 (F4¥) Bolt M6x12(white zinc) 2
15 | 1532B-MEO05-0000 | cB250D-GIER E464 & (7X 104 HiTE5) Sprocket Chain 1
16 | 1552A-ME05-0000  CB250D-Gfi 2% ik SR 4L & Tension Plate ASSY 1
17 93301-70851514000 705 i 4445 #4 8. 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 191109-1006-00000X | CB125JHI5K- % 4% O Al hg 2 (11 4%) Tensioner Axle Bolt 1
19 | 90211-1049-0000 CB125D7kK K 75 % 2 Tensioner Gasket 1
20 | 1554B-1049-000086 CB125D7K % 284H & (6806) Tensioner Assy 1
21 B000700106001670X  GB70. 1B24TM6 X 16 (2= [44¥) Bolt M6x16 2
22 190101-20090000180 CBI1253K 4209 X 1. 8 (FREERL) Tensioner O-ring 9x1.8 1
23 | 91120-1006-0000 | CB125 M7k B ¥ 2 4:M6 X 10 Tensioner Bolt M6x10 1
24 | 15402-1006-0100 | CBI125M—28/< | 145 E %t (PDKE H) Rocker Shaft 2
25 | 15100-ME05-0003  CB250D-G"4¢Hh#fF (TP14h7&)  CB250D-G Cam Shaft Assy 1
26 | 11201-1006-0000 = CBI25JI/ I 1#EE i il = Rocker Arm Positioning Plate 1

Paxan

6

il

~N




27 | B008190106001620B  GB819. 1HB4TM6 X 16 (1%%) Screw M6x16
28 | 2143B-L044-0000 CB200%E % i 4H A& Chain Protect Plate Assy
29 B166740006001670B GB16674 kAL MEHEME X 16 (F18E) Bolt M6x16

53

=t




pi#h%8 7% Crankcase Cover 1

¥ e 3 44 R E R o B
NO. Item Code Chinese Description Q ty
1 | B166740A06004070X GB16674/NEI2HEM6x40(2% %) Bolt M6x40 10
2 B166740A06005070X GB16674/NMEI2FEM6x50(2% F4¥) Bolt M6x50 1
3 12426-1008-0000 CG125DHLiM W 8¢ i Oil Lelve Sight Window 1
4 90304-1006-0000 | CB125# 5 Zhidh 3t 16x28x7( T ) Oil Seall16x28x7 1
5 | 2242A-IA18-01000F PZ125BSA#stNE4HE | Controling Arm ASSY,Clutch 1
6 90101-30087000190  CB125f#: 5 OFF 8l8.7x 1.9 L) O-ring 8.7x1.9 2
7 | 22427-1006-0000 = CBI25/HIE & e R 138 Clutch Controlling Arm Spring | 1
8  B0087901030120000 GB879.144 3x12 Pin 3x12 1
9 14301-1006-01000G CBI125IKLIH R 4LA(ABR 4%t 2 Oil Gauge ASSY 1
10 190101-10180000300 CGI125HLiti RO & 18x3(T hEfke) Oil Gauge O-ring 18x3 1
11 | 12421-1008-660063 ' caiospsimamiss b (@ ssos)mgst | Cover COMP. Right Crankcase 1
12 91521-08001400000 705 7 5H8%14%6.3 Pin 8x14x6.3 2
13 | 90206-1008-0000 =~ CG125D# ithhF6 ms %5 5 #4 Gasket, R.Crankcase Cover 1
14 B166740A06002570X GB16674/NiiZEFM6x25(2% F4%)  Bolt M6x25(blue white zinc) 3
15 |B166740A06003570X GB16674/NEEIEEM6x35(2% H4%E)  Bolt M6x35(blue white zinc) 1
16 B008180006001220X GBS8ISIZ4TM6x12(22H4%) = Bolt M6x12(blue white zinc) 4
17 | B166740A06005570X GB16674/NEEIEMEM6x55(2% H%E)  Bolt M6x55(blue white zinc) 2
18 |B166740A06003570X GBI16674/NEEIEEM6x35(2% H4%%)  Bolt M6x35(blue white zinc) 1
19 B166740A06002070X GB16674/NiIZEFM6x20(>% H4%)  Bolt M6x20(blue white zinc) 3
20 | B166740A06006070X GB16674/MEIEFEM6x60(2:H4EE)  Bolt M6x60(blue white zinc) 1
21 | B166740A06002870X GB16674/NMEIZHEM6x28(2%%%)  Bolt M6x28(blue white zinc) 2

Paxan

= 8

il

~N




22 | 90204-1049-0000 CBI125D/A Hh#hi4A AT i % B #  Gasket, L.crankcase Cover
23 191521-08001400000 705E L FH8x14%6.3 Pin 8x14x6.3
24 | 92102-1008-0001 CG125D % il A& (kA Oil Bearing

53

=t




&4 7% Crankcase Cover 2

31

¥ i) A A I 3 A BR g T Ay
NO. Item Code Chinese Description Q ty
25 12301-1049-000063 cB125DL Mk aT %[ F15% (@) 6805]| Front part, L.Crankcase Cover 1
26 90101-10132000265 cioo/hifLiEOF B 13.2x2.65( T i5k)|  Manhead O-ring 13.2%2.65 1
27 | 12303-G011-00000G C100/MRFLAS (F15%) Cap, Small View Hole 1
28 90101-10274000265 C100 KM ALFHOTEI27.4x2.65( T I f2) O-ring 27.4%2.65 1
29 1 12307-1008-10010G | cizsnreif 2t zONGSHEN i ri4)  Decoratecover L.Crankcase Cover 1
30 90101-10630000265 CBI125DXUE:# O Bl63x2.65(T i) O-ring 63x2.65 1
31 |12308-1049-01000G | CB125DXUB i 25 [ MR (Z#K) F44] Cover,Reduction Gear 1
32 |1 12302-1049-430063  cB125D% i 5 35 [(CB125D-PT-13#) 6805] | Rear Part,L.Crankcase Cover 1

& O10 W




ER ]




BEAR M Clutch ASSY

CLUTCH

Jid 5 DS & 3 %4 PR N LSy
NO. Item Code Chinese Description Q ty
1 22150-LA73-0100 CG200-A7K¥A-3#8 4 384h 2 & Out Case Cover, Clutch 1
2 | 22002-1006-0000 = CBI25H & & 28 4¢ et 14 g Washer For Spline 1
3 22122-LA73-0000  CG200-A/K¥4 B &8 K4 Pressure Board,Clutch 1
4 | 22214-LA73-0000 CG200-A7K¥ 5548 1 5 BEHE Drive Friction Dics 7
5 22215-1034-0000 CGI150DE & %% B EEHE Fr (/5 H) Outer Friction Dic A 6
6  22105-LA73-0100 CG200-A7K¥A-3#55 & 20 E Central Sleeve,Clutch 1
7 22142-LA73-0000  CG200-A/KA B & % 5 Clutch Spring 6
8  22121-LA12-0000 CG200D-BES £ 4 Ui i Cluct End Cover 1
9 91129-J034-00000B | CG150DE & #4142 £ IBAEMS5%20( A £F) Bolt M5x20 6
10 = 22403-1006-0000 CBI125/IES & 284 AT Pushing Rod,Clucth 1
11 92102-00000016003 47K (16003) Bearing (16003) 1
12 | 91403-1008-0000 CG125D & & #5420 Elastci Check Ring 1
13 22000-LA73-0903 CG200-A/K#&-3#E & 4% Clutch Assy(Without Bearing) 1

12

il




13 W




HLIH 2R R A/ L SIS A 5B AF 0il Pump/ 0il Filter

Jid 5 D I 3 %4 PR N LSy
NO. Item Code Chinese Description Q ty
1 14200-1A20-0100 = SBI125-2#H1 i 1% 2% 414 Oil Filter 1
2 14201-1006-0000  CBI125 AL i i T % tH v 0Oil Pipe 1
3 B008190105001220B  GB819. 24T MSx12( H%¥) Screw M5x12 3
4 | 14202-1006-0000  CBI125[IAL i 58 i a5 s Spring of Oil Pipe 1
5 14207-1A20-00000W SB125H 1 i€ 2% i (i Fuitifh) Oli Filter Cover 1
6 14208-1006-0000  CBI125FIAL it JE i 28 I 1148 Oli Filter Pin 1
7 90209-IA20-0000  SBI125JEiH 4% i i 25 5 #4 Gasket ,0il Filter 1
8 | 91203-IA20-0000 SB125 ML JETE 2545 5F Oli Filter Nut 1
9 | 22004-1006-0000 | CBI25HIE & 28T 4 16.5x2x27 Dish Washer,Clutch 1
10 14203-IA20-0100 SBI125-2#HL JEIE 2e 4% T 411 Rotor Assy.of Qil Filter 1
11 | 23101-1006-0000 CBI1251E5h ik Primary Drive Gear 1
12 190101-10094000240 CG125HLHFOTE9.4x2.4(T i) O-ring 9.4x2.4 2
13 B008190104001020B GB819. 11247 M4x10( H%¥) Screw M4x10 2
14 14108-L044-0200 CB200HLIHIZE 7 b (FELEGR 40 H4) Oil Pump Cover 1
15 | 14111-L044-0200  CB200#LiHIZE P4 T (FIEK R 40 ) Inner Rotor, Oil Pump 1
16 | 14112-L044-0000 CB200A#Lit Z AN 1 Outer Rotor, Oil Pump 1
17 14110-L044-0200 CB200AL Z A (HL 2% AW 14T) Oil Pump Body 1
18 14102-1.044-0001  cB200HLi% ikt (m=1.75 z=37 gt 48 85) Gear,Oil Pump 1
19 14107-L044-0200 | CB200HLihZE A il (R 4014 Shaft, Oil Pump 1
20 | 14113-L044-0000 CB200HLIMEE ik w5 (HUE&sR 40 ik) Gear Cover, Oil Pump 1
21 | B057820005002070B  GBS5782#ZMS5x20( FH%¥) Bolt M5%20 2
22 B008190106003020B  GBS819.1#2%TM6x30(H%¥) Screw M6x30 2
23 14100-L044-0000 CB200HLIMZEELER7H HUER) 0il Pump Assy 1

14

il




o015 W




&% Crankcase 1

i 5 DS 4R NG A
NO. Item Code Chinese Description Q ty
1 B166740A06005570X GB16674/NEI2HEM6x55(2% FA%Y) Bolt M6x55 1
2 22422-1A18-01000G PZ125-2#5 & 288K L B8 (H %) Clutch Cable Holder 1
3 | 91102-L044-0000 CB200< G k2 F2B(229mm) Cylinder Stud Bolt B 1
4 91102-L044-0100 CB200-2#<HL XL 242 B(229mm) Cylinder Stud Bolt B 1
5 | B166740A06002870X | GB16674/NEHEHM6Ex28(2% F4E) Bolt M6x28 2
6 1222B-ME05-010063 | CB250D-GA5 i il & (1l % % FiI 6805) Right Crankcase Assy 1
7 92102-000HK212810  JR%E K (HK21x28%10) Bearing (HK212810) 1
8  18097-1008-0000 = CGI25DIRSMEIAE 1 K4 Clamp 3
9 12130-MA95-0200 | cGas0-3si < & AL (E A EME B2 Pipe ASSY 1
10 | 91521-10001400000  CGI12581%E L5 10x14 Pin 10x14 4
11 | 91101-KA35-0000 IB175-FCHLAUkIRMEA(240mm)  Cylinder Stud Bolt A(240mm) 2
12 90208-ME05-0000 = CB250D-G %l 4 5 4 Crankcase Gasket 1
13 | 1431B-1006-0000 = CBI125IHLh I &M 2H & Olil Filter Strainer 1
14 14221-1006-0000 =~ CBI125HIAHL i1zt I X 3 35 Spring of Oil Filter Strainer 1
15 190101-20350000300 CB12551 130K E35x3(FELE) O-ring 35%3 1
16 | 11230-1006-00000W CBI1251 1] = # (P ALstifk) Cover, Valve Chamber 1
17 | 90301-1006-0000 | CBI25HI#HRS B £ 14x28x7( T 1) Oil Seal 14x28x7 1
18 88001-1049-0500  CBI125DA% & b (FL A4 [H PrAY) Gearshift Switch plate 1
19 = 91204-1049-0000 = CBI125DA% T A EZEIM10 Nut M10 1
20 | 8803B-1049-050055 ' cB125D#Y &4 ske4h & (T4 FE B L:550)4% [1D01 Gearshift Switch Lamp 1
21 | 12103-1008-0000 CG125D#42k Positioning Plate 1
22 | B166740A06001270B| GB16674/NEIZAEM6x12(1%E) Bolt M6x12 1

16




23

B166740A06005070X

GB16674/NHIEMEM6x50( = H £F)

Bolt M6x50

10

24

1212B-1A27-000063

CB133 /5 i 46 2H A (6805)

Left Crankcase Assy

o7 |




Hi#h4E Crankcase 2

J¥ 5 IR DR e L
NO. Item Code Chinese Description Q ty
25 92102-1008-0001 CG125D il Ak (B 2%) Bearing 1
26 92102-00000006204 HH7K (6204) Bearing (6204) 1
27 90303-1006-0000  CB125E! = 20x34x7( T HEE) Oil Seal 20x34x7 1
28 92102-000NK152312  JREN K (NK15%23%12) Bearing (NK15%23x12) 1
29 92102-0000TM6202Z HH 7K (TM62022) BearingG (TM6202Z) 1
30 92102-00000006006 H7K (6006) Bearing (6006) 1

18




19 W




HH AR IEAT /75 22 Crankcase Connecting Rod ASSY/Piston

HE B A S 1/ 4 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

Jid 5 L A K & 3 %4 PR s LSy
NO. Item Code Chinese Description Q ty
1 13103-ME05-0000 CB250D-Gif ZE3f — Piston Ring 1 1
2 | 13104-ME05-0000 CB250D-G¥f ZE3 — Piston Ring 1 1
3 | 13120-ME05-0000 CB250D-GH I H A Oil Ring ASSY 1
4 | 1310A-ME05-0100  CB250D-Giif ZEFR K Pistonring ASSY 1
5  91401-1006-0000 CBI125 /1 ZE 44 14 1l Check, Piston Pin 2
6  13102-LA66-0000 CG200-A7H ZE4Y Pin Piston 1
7 13101-LE26-0000 CBB2003 % Piston 1
8 92102-00TMSCO6B42 7t i i K (TM-SC06B42) Bearing (TM-SC06B42) 2
9 13220-ME05-0000  CB250D-GHHAHEFH & Connection Rod Comp 3 1
10 91601-1008-0000 CGI125DF |5l 5#25x 14 x4 Woodruff Key 1
11 13222-ME05-0000 ~ CB250D-GIER E5h8E4E Drive Sprocket 1
12 1320B-MEO05-0000  CB250D-GHli#liEAT#ifF  Crankshaft Connection Rod Assy 1

020




21 W




AEBNIM) Transmission Mechanism 1

——140

Jid laie] DS I 3 %4 PR N A
NO. Item Code Chinese Description Qtyl|¥
1 93301-61521025000 CB125F4fi1EHE#E 15.2x1x25 Washer 15.2x1x25 1
2 23222-LA73-0002 CG200-A7K¥ FH2RS %% Gear M-2 1
3 23222-LA73-0005 CG200-A7K# SR % Gear M-5 1
4 23223-1006-0000 CBI25HItk 6 FERE17.3(20)x1.6x26  Washer17.3(20)x1.6x26 3
5 | 91402-D002-0100  70)5 sh#i+4#l18.5%1.2x@22.1  Start Axle Check Ring 18.5x1.2x¢22.1 3
6  23222-LA73-0004 CG200-A7K¥ ¥ Hi4R4 %% Gear M-4 1
7 | 23222-LA73-0003 = CG200-A7K¥ I3RS % Gear M-3 1
8 | 23221-LA73-0000 CG200-A7K ¥ = 5l Transmission Main Shaft 1
9 93301-62020527000 CB125F i 1E4E 4P 20.2x0.5x27 Washer 20.2x0.5x27 1
10 23231-1008-0000 = CGI125DFHhACshthiie H & Final Shaft 1
11 93301-61521030000 CB125!%H 1L 15.2x1x30 Washer 15.2x1x30 1
12 23248-1008-0000  CG125DaE!%h = shid #f thi % Gear 1
13 23203-1008-0003  CG125DE!IH 5 Zhiki %6 4o & Gear Bush 1
14 93301-51650524000 CG125D&E|Hi L3444 16.5%0.5x24 Washer 16.5x0.5x24 2
15 23242-LA73-0001 = CG200-A/K ¥ Eil%h 1 4% 14 %6 Gear C-1 1
16 23203-1006-0001  CBI125 K&l 1 RS ki 464 £ Gear Bush 1
17 23242-LA73-0003  CG200-A/K ¥ Ell 3% 1A %6 Gear C-3 1
18 23242-LA73-0004  CG200-A/K ¥ Ellh 4Ry 4 %6 Gear C-4 1
19 = 23241-1008-0000  CG125D-1#F. R4 il 5 5l Transmission Counter Shaft 1
20 | 23242-LA73-0005 CG200-A7K ¥ Bl 5K i e Gear C-5 1
21 | 23242-LA73-0002 CG200-A7K ¥ B84 i e Gear C-2 1
22 193301-52001027000 CG 125D %l 11 #: 48 20x1x27 Washer 20x1x27 1
23 23401-MA95-0001  CG250F 3hEEH(520.13) Drive Sprocket(520.13) 1

522

il




24

23402-1006-0000

CBI125 1 3= B4 ¢ [ 2 Ak

Fixing Plate, Drive Sprocket

023 W




&M Transmission Mechanism 2

——140

5

o3 B ORR

o L 44 PR

Hem=i

=N

A

NO.

Item Code

Chinese

Description

Qtyl|¥

25

B057830006001070B

GB578312M6x10( [15¥)

Bolt M6x10

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

23220-LA73-0000

CG200-A/K¥& T4 &

Tansmmison Main Shaft

41

23240-LA73-0000

CG200-A7K & -1#E 5 H A&

Transmmison Counter Shaft

42

23200-LA73-0200

CG200-A/K A -2#F g e &

Tansmmison Shaft ASSY

24

il




%025 W




AR HLAY Gearshift Mechanism

i 5 3T 4R E R NG LSy
NO. Item Code Chinese Description Q ty
1 B0089401120000000 GB894.1#4[& 12 Circlip 12 1
2 | 24303-1006-0000 CB125 I A A o 3 Gearshift Plate Spring 1
3 24319-1006-0000 | CBI125 RSB (FL RS FE Frk) Gearshift Plate 1
4 24301-1006-00000C CB 12544l £ (k4 E bRk 2 4e) Gearshift Shaft ASSY 1
5 24302-1008-0000 CG125D#A% [l {7 55 5 Return Spring 1
6 | 93301-51400520000 CBI125 k% £ 8 14x0.5%20 Washer 14x0.5x20 2
7 B0089401140000000 GB894.11%4[& 14 CirClip 14 1
8 124300-I006-00000C | cB125 k4 #¢4-(CB125 1 FLIE F4F) Gearshift Lever ASSY 1

9

10

11 24107-1006-0000 CBI12514% X it Gearshift Spork Shaft 1
12 24104-1006-0000 CBI125 & il 4k X Right Fork, Countershaft 1
13 24106-1006-0000 CB125# 3= #hik X Center Fork, Mainshaft 1
14 24105-1006-0000 CB125 i gl il 4k X Left Fork, Countershaft 1
15 | 91126-1008-00000B CG125DF1 /2 K % [E 242 (1 48F) Bolt 1
16 B0009300060000000 GB93 76 Washer 96 1
17 24202-1006-0500 | CBI125 0 T B AR (CHAY FE FrAk) Stopping Plate 1
18 B0011901040100000 GB119.1444x10 Pin 4x10 1
19 | 24213-1006-0500 | CBI125 148 5 S ( Tkl [ i )4 & Gearshift Drum 1
20 | 24304-1006-0000 CBI125 & A i 3 3% Spring, Locating Plate 1
21 | 2434A-1008-0000 | CG125D5E iR 4H A (5 AR /30 R4 E Bk Locating Plate ASSY 1
22 B057830006002070B  GBS57831ZM6x20( [1%F) Bolt M6x20 1

26




2T W




fE LR B Magneto ASSY

WL EL LR B MAGNETO COMP

Fr i) o A W e 4 B Ay
NO. Item Code Chinese Description Q ty
1 82120-IA27-000160  coissussbise ratapavizn =t Loy e Stator ASSY, Magneto 1
2 82130-IA27-0200  cBissmstubLe: 741412V 124k HBRs htiae) Rotor ASSY, Magneto 1
3 B008230004001020B  GBS8232%4TM4x10( H%¥) Screw M4x10 2
4 B0009300040000000 GB35 4 Washer ¢4 2
5 | BI166740A06002870B GB16674/MkiE e M6x28(114) Bolt M6x28(white zinc) 2
6 = 91106-1008-0000 CG125DHiHIN] %418 4:M10x36 Magneto Mounting Bolt M10x36, 1
7 191197-1008-00000C | cG 125Dz i 8 4 5% % FIZ4TM8x 18(%4%)| Overrunning Bolt M8x18(color zinc)| 3
8 82130-1049-0301 | cBi2sD-2umibLzE T4 & (12V8HE RS & 5 Rotor ASSY, Magneto 1
9 21300-LA73-0000 1

CG200-A7K ¥4 R 2 A A5 EB A (B e Q)

Overrunning Clutch Assy

28 T




5029 W




L EZIHLA Electrical Starter

R B
ELECTRIC STARTING MECHANTSM

J¥ i) A A I 3 A BR B B
NO. Item Code Chinese Description Q ty

1 |1 82200-MEO05-020280 | cB250D-G-2#J2 5l F HLEB (6805 H£k HLF800) Starting Motor ASSY 1

2 193301-51050518000| CG125DX Ik i 46 H#4 8 10.5%0.5x 18 Washer 10.5%0.5x18 4

3 21402-1049-0000 CBI125D XU v 8 il Shaft, Reduction 1

4 2140A-L044-0100 CB200-2#XUEE N HE 4 & () Gear, Reduction, 1 1

5 | 21401-L044-0000 CB200XUIL i FE(=) Gear, Reduction, 2 1

6 | 82202-ME05-0000 CB250D-G H A1 %2 3 Jie CB250D-G Electric Machine Mounting Base Washer 2

7 | 2142A-1A27-0000 CBI133Ja3 3 Kk H & (A CB133 Plate Gear ASSY 1

8 193301-E2203534000| CB125D-2#4L 14 #4[822x3.5%34| CB125D-2#Disk Washer 22x3.5x34 1

030 W




H$% Electric Components

3

! ‘E’j
— @R
=/

Lty

i B 5 DS EER e LRy
NO. Code name Chinese Description Q ty

1 01020028 = HEAIMGO3B L:500 Ignition Coil 1

2 01020024 F k28 4H A CDI-ZSZ09-000 C.DI 1

3 01020025 Gt STk Rectifier 1

4 01020027 Yk F128MQT10-ZS01A Relay 1

5 01020011 P 1

6 01020036 B W BRI Rectifier Diode 1

¥ 031 W




%032 W




T WHER 24t Second Inlet

System (0072501101)

1]

4] y L
E"':'ﬂ'?s:.*.i?ﬂ =
o

Jid (=] DA A M= LX)
NO. Code name Chinese Description Q ty

1 16156-1008-0100 CG125D X7 yE#RIEFE IR Connecting Pipe 1

2 16157-1008-0000 —iRZUE PGS R Hoop 2

3 16160-1008-0000 CG125D 975 Ik oAt Second Air Box Valve 1

4 16156-1008-0000 CG125D X7 yE#SIEFLIRL Connection Pipe 1

5 16157-1008-0100 IRz JESs &I E K Hoop 1

6 18090-J034-0001 CG150D%%<3% (iR ke Gas Pump 1

7 1809B-LA66-00000Y CG200-AJE SAGI R tH 4 Iron Pipe 1

8 B166740A06001670X GB16674/NEIZ4EM6 X 16 Bolt M6X16 2

9 90268-DAS0-0000 PW70/% S 1 2 4Lk Paper Gasket 1

10 | 18110-LA66-0000 CG200-AK SAGFFE IR & 41 Rubber Pipe 1

11 18097-1008-0000 CG125D/KSIE¥H % 1 Fii Clamp 2

12 1 18092-LA66-0000 CG200-AJE <SG IR E | Rubber Pipe 1

13 18097-1008-0100 CG125DEESEH 4 11 i Clamp 1

14 18092-1008-0103  JRSMGEIHFMGIE 11 -4# Rubber Pipe 1

15 18110-1008-0103 JE S MG AGILE LA 11 -4# Rubber Pipe 1

% 33

il




034




A8, JakE  Frame and Accessories

WA -

:—@ -

-5

7. |

F # 5 SRS A N A i HE Bhy
NO. Code name Chinese Description Q ty

1 0201-250RTR 2 Frame 1

2 01050027 Mebaaka Muffler 1

3 04990008 IEEI &S Rear Caliper bracket 1

4 10040033 T Speed Counter 1

5 02011403 KNP _E L IEER Engine fix board Left 1

6 02011404 KWL A IERER Engine fix board Right 1

7 05010060 AR R Seat 1

8 01040028 IR Air Filter 1

035 T




¥ 36 M




Hi#E ) Front Footrest

FF # = B X 4 R N A HE By
NO. Code name Chinese Description Q ty
1 02050051 islliees Footrest 2
2 02011419 A5 R AT LAY Gearshift lever 1
3 02011400 KAWL B Engine hanger left 1
4 02011413 A A Footrest seat 1
5 02011402 KNWLET A Engine hanger right 1
6 02011412 o R ZE B R Rear brake Lever 1
8 02011442 Lk Side Stand 1
9 07020015 PAJHEENFED, 5%]15%105%16 Spring 2.5*15*105*16 1

10 07020099 JEI R 5555 1. 8% 1285MM Spring 1.8*12*85 1

¥ 37 W




038 T




W\, J5HH Rear Footrest

FF " 5 H X & R ¥ LB W HE B
NO. Code name Chinese Description Q ty
1 10070005 W\ Horn 1%F
2 02011405 T REAT S 58 Headlight bracket 1

3 02011430 ) W\ <7 28 A Horn Bracket left 1

4 02011410 o i 7 4m Plate bracket 1

5 02011431 W\ S HE A Horn Bracket Right 1

6 02011414 I B3R S 3 Left footrest 1

7 02011415 ) F i Sl Right footrest 1

8 02050052 S5 AT LS R Footrest Peg 1

9 02050053 S5 A A LS R Footrest Peg 1

039 T




540 T




75 |F Handle Bar & Cable

FF H 5 H 3 A "X B W HE Bhy
NO. Code name Chinese Description Q ty
1 10030005 HE TR Clutch Lever 1

2 10020065 EiE Hand grip left 1

3 02030293 77 A4 Handle bar 1

4 10020066 Wi E Hand grip Right 1

5 10010037 HETFR D Switch ASSY Right 1

6 10010036 HEFFK ) Switch ASSY Left 1

7 08020108 A Choke Cable 1

8 08020111 H R Speedmeter cable 1

9 08020105 A Clutch Cable 1
10 08020110 ]2 Throttle cable 1
11 06020132 HEL R Clutch cable Clip 1

Varand

= 41

il




42 W




HIVRAR 7 A K B4

FF # = B X 4 R N A HE By
NO. Code name Chinese Description Q ty
1 06020135 WEEBEBR (VN Shock rubber Small 2
2 02011418 B E 3 1E Shock rubber tube 2
3 06020134 WEEBESR () Shock rubber Big 2
4 02011416 BT E N A 35118 Shock bottom tube Left 1
5 02011417 B E N A B TE Shock bottor tube Right 1
6 07010127 HiT I /. Front Shock Left 1
7 07010128 B EA Front Shock Right 1
8 06020129 IR T IE T FIM IR Speedmeter bracket rubber 2
9 02030292 _FERHR Upper connection plate 1
10 / / / /
11 02030291 TEERO L EHE Lower connection plate 1
12 12030053 b Bearing Set 1
13 02011428 A b ] S 48 Upper Brake hose Clip 1
14 02011429 e = N el < Lower Brake hose Clip 1

43 T




44




EX. JEIRZE Rear Fork

4 H :
_:—'—'_'_'_'_'_‘_'-
. 5 ) 2
F # 5 H 3 & K ki A i BE <K}
NO. Code name Chinese Description Q ty
1 02011401 @557 Rear Fork ASSY 1
2 07010129 JE U= Rear Shock 2
3 02011406 SRR A Chian Adjuster 2
4 06020131 SRR Chain guard Rubber 1
5 02011432 B R IR Chain guard plate 2

45 T




46 L




T 48 B B

R H 5 H 3 & K ki A i HE EAHy
NO. Code name Chinese Description Q ty
1 10050069 TR Fuel Gauge 1
2 10060005 B PPN Fuel Switch 1
3 03040070 R EE Fuel tank Plate 1
4 05030056 THAE Fuel tank 1
5 06020133 HEEE i S Plate rubber seal 1
6 10040075 T AL R 2% Fuel sensor 1
7 06020127 AR G 22 i e Rear Tank rubber Upper 1
8 06020126 WAE G N 2R e 2 Rear Tank rubber Lower 1
9 06020125 A RT STER Front Tank rubber 2

47T T




48 T




ZRIR I BBt

Frame Accessories

i 5 3L 4R DR iy A
NO. Code name Chinese Description Q ty

1 02011420 KNI B 40 Engine guard bracket Left 1

2 02011407 & HIh g Battery seat 1

3 02011421 KNI B 40 Engine guard bracket Right 1

4 02011399 T 5 358 Left body bracket 1

5 02011422 SLZR A an Helmet lock Bracket 1

6 10080047 =8 Lock 1

7 08020109 ALy 2 Seat Cable 1

049 T




¥ 50 W




T E Lights

FF B = 3 4 R T X B W HE By
NO. Code name Chinese Description Q ty

1 09020136 EipazaErdl Front Indicator Left 1

2 09020137 B Ea) kT Front Indicator Right 1

3 02011425 e AR Left Indicator bracket 1

4 02011426 i T SR Right indicator bracket 1

5 09010031 KIT Headlight 1

6 10050028 e Speedmeter 1

7 02010482 ARSI (W) Speedmeter bracket Upper 1

8 02011427 IR Speedmeter bracket Lower 1

% 51 W




052 T




B/ Body covering

I5g 5 L 4R A B By
NO. Code name Chinese Description Q ty
A 09030068 FEAT Mk Tail Light ASSY 1E
1 I BsT Left Light 1

2 AT Right Light 1

3 JUR 5% Connection cable 1

4 03040068 JG PSR IR AE BE A Rear fender plate Left 1

5 03010526 IEEED Rear Fender 1

6 03040069 Ja PSR R A B A Rear fender plate Right 1

7 03010527 AN ki Left Cover 1

8 03010528 A 55 Right Cover 1

9 03040071 KWL E & Engine guard Left 1
10 03040072 KA = Engine guard Right 1
11 03030778 I Frame guard left 1
12 03030779 EIRE A Frame guard right 1

¥ 53 T




¥ 54 W




P4Vt Fenders

FF # = B X 4 R N A HE By
NO. Code name Chinese Description Q ty
1 03030780 iy Chain Guard 1
2 02011409 JaPSUE R H B N A R Fender Scaleboard 1
3 03030776 JE P4 YR B R B Rear fender Bridge 1
4 03030777 N Right cover 1
5 06020136 TR Rubber 2
6 02011423 TN sz o =7 2n Reflector bracket left 1
7 09050002 ot () Reflector orange 2
8 02011424 AN sz s =7 2n Reflector bracket right 1
9 03010525 RS FrontFender 1

¥ 55 T




¥ 56 7




JEP4JEM Rear Fender

F # 5 H 3 A W N A i HE Bhy
NO. Code name Chinese Description Q ty

1 09050003 OtH () Red Reflector 2

2 02011411 Je LR S 4 Plate Bracket 1

3 09030070 JER R KT S License Light 1

4 09020138 Ja 2e B kT Rear Indicator left 1

5 09020139 Ja A AT Rear Indicator right 1

6 03030775 Ja PAYe s Rear fender 1

7 06020130 KIS TR Rubber 8

8 02011408 IEEEY SR Rear fender Bracket 1




¥ 58 T




2245 Wires

FF # Z B X 4 R N A HE by

NO. Code name Chinese Description Qtyl|¥ $
08010037 2R 2 Cable 1

1 F 4 Main Wiring Harness 1

2 FEL IR 67 AR 2k Ground Cable 1

3 FEL IR 1E AR 2% Positive Cable 1

4 {556 & Fuse Holder 1

5 {16 22 Fuse 2

6 W Diode 1

¥ 59 W




¥ 60 7




[V

FiEEN Front Brake ASSY

FF # = B X 4 R N A HE By
NO. Code name Chinese Description Q ty $
1 04010039 AT L A 1

2 PSR, Brake Pump 1

3 Fi Brake lever 1

4 il BhEH Brake caliper 1

5 Tl %) Brake hose 1

6 190041 AR (7006) Brake Pads (7006) 15

o610 W




¥ 62 W




JERER) B K Rear brake ASSY

1§

FF " 5 H X & R ¥ LB W HE B
NO. Code name Chinese Description Q ty
1 04010079 S5 AR R Rear brake ASSY 1

2 G sh e Rear brake caliper 1
3 TR Oiler 1
4 puiRl k= Oil inlet hose 1
5 iR Brake hose 1
6 GHIFNIER Brake pump 1
7 METF K Brake Switch 1
8 190041 AT % 7 (7006) Brake Pads (7006) 14+

%63 W




¥ 64 W




#he. 8 Wheels

Jag # 5 H 3 & K ki A i HE EAHy
NO. Code name Chinese Description Q ty
1 06010028 Hi%eH (110/70-17) Front tire 110/70-17 1
2 02040073 IR Front rim 1

3 04020042 TR HE (58%278%80/6) Brake disc 1
4 06010029 Jakeha (140/70-17) Rear tire 140/70-17 1
5 02040074 JGECE Rear rim 1

6 04020024 TR HE (58%240%80/4) Brake Disc 1
7 06010023 ARG (110/70-17) Front tube 1
8 06010022 Ja#e MR (140/70-17) Rear tube 1
9 02040060 FHE (428/42T) Sprocket 428-42T 1
10 02040220 B4 (428H-1347%) Chain 428H-134 1

%65 W




%66 M




fE4ETHE

Tool Kit

6
J¥ ) B ISR BoE: [ B
NO. Code name Chinese Description Qty|¥
BAETH Tool Kit 1

1 16010005 12-14FF O F Open Spannerl2-14 1

2 16010004 8-10FF 4 F Open Spanner8-10 1

3 16010006 XN SLME 22 T ] Dual-Purpose Screwdriver 1

4 16010008 18XF 1l K AL FEE Sparking Plug Box 1

5 16010002 6mm N 7~ A ITF Socket Head Screw 1

6 16990010 e 4E T BA Tool Kit 1

7 09060019 Ja AR Wing miror 1

8 10990001 HJ (12N7A-BS) Battery 1

9 6020128 ML FL 7 160MM Battery Strap 1

%67 W




%68 W




